

Works well on severe cold with a fever, cold with chills

MADE IN JAPAN

ルルアタック[®]FX^a

Lulu Attack FXa

Common cold medicine



Designated Class 2 OTC medicine

Indications

Relief of cold symptoms (fever, chills, headache, sore throat, runny nose, stuffy nose, cough, sputum, joint pain, muscle pain, and sneezing)

Dosage and Administration

Take the following amount with cold or warm water.

Age	Amount per dose	Daily dose
Adults(15 years or over)	2 tablets	3 times. Take within 30 minutes after a meal if possible.
7 to 14 years	1 tablets	
Under 7 years	Do not use.	

<Precautions related to Dosage and Administration>

- (1) Follow the Dosage and Administration strictly.
- (2) Use for children should be supervised by guardians.

Ingredients and Quantities

Six tablets contain the following ingredients.

Ingredient	Quantity
Isopropylantipyrene (pyrine medicine)	300 mg
Acetaminophen	450 mg
Powdered ginger	200 mg
Clemastine fumarate	1.34 mg
Glycyrrhizic acid	39 mg
Tipepidine hibenazate	75 mg
Noscapine	48 mg
dl-methylephedrine hydrochloride	60 mg
Anhydrous caffeine	75 mg
Ascorbic acid (Vitamin C)	300 mg

Other ingredients: cellulose, hydroxypropyl cellulose, CMC-Na, corn starch, anhydrous silica, magnesium stearate, fumaric acid, stearic acid, polyvinyl acetal diethyl aminoacetate, hypromellose, talc, titanium oxide, macrogol, carnauba wax

Precautions

Things to avoid

(If you fail to follow these precautions, your present symptoms may worsen, or side effects/ accidents may occur more readily.)

1. This product should not be used by the following persons:

- (1) Persons who have had allergic symptoms with this product or its ingredients.
- (2) Persons who have developed asthma after taking this product, other cold medicines or antipyretic analgesics.

2. Do not use any of the following medicines while taking this product:

Other cold medicines, antipyretics, analgesics, sedatives, antitussives expectorants, oral medicines containing antihistamine (oral medicines for rhinitis, motion sickness medicines, anti-allergic medicines or such)

3. Do not drive vehicles or operate machines after taking this product.(Sleepiness or such may occur.)

4. Do not drink alcohol before or after taking this product.

5. Do not use this product continuously for a long term.

Things to consult

1. The following persons should consult a doctor or pharmacist before use:

- (1) Persons who are receiving medical treatment from a doctor or dentist.
- (2) Women who are pregnant or considered to be pregnant.
- (3) Women who are breastfeeding.
- (4) Elderly people.
- (5) Persons who have had allergic symptoms with medicines or such.
- (6) Persons who have the following symptoms:

High fever, dysuria

(7) Persons who have been diagnosed as the following conditions:

Thyroidal functional disorder, diabetes, heart disease, hypertension, liver disease, kidney disease, gastric/duodenal ulcer, glaucoma